

# Prescription Medications Alphabetical Listing

Effective June 23, 2017

## — INTRODUCTION —

The Prescription Savings Club provides its members with significant savings on prescription medications.

The medications listed are available in metric quantities of commonly prescribed doses in up to 30-day and 90-day supplies.

**30-day supply of one medication: \$4.00**  
**90-day supply of one medication: \$10.00**

It is recommended that you share this list of medications with your physician. Specifically, ask your physician if a generic alternative is available and clinically appropriate for you. This list is subject to change.

## — A —

	<u>30-day</u>	<u>90-day</u>
Acyclovir 200mg	30	90
Albuterol 0.083% nebulizer solution	75ml	225ml
Albuterol 0.083% nebulizer solution	90ml	270ml
Albuterol 2mg/5ml syrup	120ml	360ml
Allopurinol 100mg	30	90
Allopurinol 300mg	30	90
Amlodipine 2.5mg	30	90
Amlodipine 5mg	30	90
Amlodipine 10mg	30	90
Amoxicillin 125mg/5ml	80ml	240ml
Amoxicillin 125mg/5ml	100ml	300ml
Amoxicillin 125mg/5ml	150ml	450ml
Amoxicillin 200mg/5ml	50ml	150ml
Amoxicillin 200mg/5ml	100ml	300ml
Amoxicillin 200mg/5ml	75ml	225ml
Amoxicillin 250mg	30	90
Amoxicillin 250mg/5ml	100ml	300ml
Amoxicillin 250mg/5ml	150ml	450ml
Amoxicillin 250mg/5ml	80ml	240ml
Amoxicillin 400mg/5ml	100ml	300ml
Amoxicillin 400mg/5ml	50ml	150ml
Amoxicillin 400mg/5ml	75ml	225ml
Amoxicillin 500mg	30	90
Ampicillin 500mg	60	120
Atenolol 25mg	30	90
Atenolol 50mg	30	90
Atenolol 100mg	30	90
Atenolol-Chlorthalidone 100mg-25mg	30	90
Atorvastatin 10mg	30	90
Atorvastatin 20mg	30	90
Atorvastatin 40mg	30	90
Atorvastatin 80mg	30	90

## — B —

	<u>30-day</u>	<u>90-day</u>
Albuterol 0.5% nebulizer solution	20ml	60ml
Baclofen 10mg	30	90
Benazepril 5mg	30	90
Benazepril 10mg	30	90
Benazepril 20mg	30	90
Benazepril 40mg	30	90
Benzonatate 100mg	14	42
Benzotropine 2mg	30	90
Bisoprolol-HCTZ 2.5mg-6.25mg	30	90
Bisoprolol-HCTZ 5mg-6.25mg	30	90
Bisoprolol-HCTZ 10mg-6.25mg	30	90
Bumetanide 0.5mg	30	90
Bumetanide 1mg	30	90
Buspirone 5mg	60	180
Buspirone 10mg	60	180

## — C —

	<u>30-day</u>	<u>90-day</u>
Carvedilol 3.125mg	60	180
Carvedilol 6.25mg	60	180
Carvedilol 12.5mg	60	180
Carvedilol 25mg	60	180
Cephalexin 250mg	28	84
Cephalexin 500mg	30	90
Chlorhexidine Gluconate 0.12% solution	480ml	1440ml
Ciprofloxacin 250mg	14	42
Ciprofloxacin 500mg	20	60
Citalopram 10mg	30	90
Citalopram 20mg	30	90
Citalopram 40mg	30	90
Clonidine 0.1mg	30	90
Clonidine 0.2mg	30	90
Clonidine 0.3 mg	30	90
Clopidogrel 75mg	30	90
Cyclobenzaprine 5mg	30	90
Cyclobenzaprine 10mg	30	90

## — D —

	<u>30-day</u>	<u>90-day</u>
Dexamethasone 0.5mg	30	90
Dexamethasone 0.75mg	12	36

**\$9.00/30 day**

Dexamethasone 4mg	6	18
Diclofenac DR 75mg	60	180
Dicyclomine 10mg cap	90	270
Dicyclomine 20mg	60	180
Diphenhydramine 25mg cap	60	180
Diphenhydramine 50mg cap	30	90
Donepezil 5mg tab	30	90
Donepezil 10mg tab	30	90

## — E —

	<u>30-day</u>	<u>90-day</u>
Enalapril 2.5mg	30	90
Enalapril 5mg	30	90
Enalapril 10mg	30	90
Enalapril 20mg	30	90
Enalapril-HCTZ 5mg-12.5mg	30	90
Erythromycin ophthalmic ointment	3.5gm	10.5gm
Estradiol 0.5mg	30	90
Estradiol 1mg	30	90
Estradiol 2mg	30	90
Ethedent 0.25mg chewable	120	360

## — F —

	<u>30-day</u>	<u>90-day</u>
Famotidine 20mg	60	180
Famotidine 40mg	30	90
Fluconazole 150mg	1	3
Fluoxetine 10mg	30	90
Fluoxetine 20mg	30	90
Fluoxetine 40mg	30	90
Folic Acid 1mg	30	90
Furosemide 20mg	30	90
Furosemide 40mg	30	90
Furosemide 80mg	30	90

## — G —

	<u>30-day</u>	<u>90-day</u>
Gabapentin 100mg cap	60	180
Gentamicin 0.1% cream	15gm	45gm
Gentamicin 0.1% ointment	15gm	45gm
Gentamicin 0.3% ophthalmic solution	5ml	15ml
Glimepiride 1mg	30	90
Glimepiride 2mg	30	90
Glimepiride 4mg	30	90

# Prescription Medications Alphabetical Listing

Effective June 23, 2017

Glipizide 5mg .....	30	90
Glipizide 10mg .....	60	180
Glyburide 2.5mg .....	30	90
Glyburide 5mg .....	30	90
Glyburide, micronized 3mg .....	30	90
Glyburide, micronized 6mg .....	30	90
Guanfacine 1mg .....	30	90

## — H —

	<u>30-day</u>	<u>90-day</u>
Haloperidol 0.5mg .....	30	90
Haloperidol 1mg .....	30	90
Haloperidol 2mg .....	30	90
Hydralazine 10mg .....	30	90
Hydralazine 25mg .....	30	90
Hydrochlorothiazide (HCTZ) 12.5mg cap .....	30	90
Hydrochlorothiazide (HCTZ) 25mg .....	30	90
Hydrochlorothiazide (HCTZ) 50mg .....	30	90
Hydrocortisone 1% cream .....	30gm	90gm
Hydrocortisone 2.5% cream .....	30gm	90gm

## — I —

	<u>30-day</u>	<u>90-day</u>
Ibuprofen 100mg/5ml suspension .....	120ml	360ml
Ibuprofen 400mg .....	90	270
Ibuprofen 600mg .....	60	180
Ibuprofen 800mg .....	60	90
Imipramine 10mg .....	30	90
Indapamide 1.25mg .....	30	90
Indapamide 2.5mg .....	30	90
Indomethacin 25mg .....	60	180
Ipratropium 0.02% nebulizer solution .....	75ml	225ml
Isoniazid 300mg .....	30	90
Isosorbide Mononitrate ER 30mg .....	30	90
Isosorbide Mononitrate ER 60mg .....	30	90

## — L —

	<u>30-day</u>	<u>90-day</u>
Lactulose syrup .....	240ml	720ml
Lamotrigine 25mg .....	30	90
Lamotrigine 100mg .....	30	90
Lamotrigine 150mg .....	30	90
Lamotrigine 200mg .....	30	90
Levobunolol 0.5% ophthalmic solution .....	5ml	15ml
Lidocaine 2% viscous solution .....	100ml	300ml
Lisinopril 2.5mg .....	30	90

Lisinopril 5mg .....	30	90
Lisinopril 10mg .....	30	90
Lisinopril 20mg .....	30	90
Lisinopril 40mg .....	30	90
Lisinopril-HCTZ 10mg-12.5mg .....	30	90
Lisinopril-HCTZ 20mg-12.5mg .....	30	90
Lisinopril-HCTZ 20mg-25mg .....	30	90
Lithium Carbonate 150mg cap .....	30	90
Lithium Carbonate 300mg cap .....	90	270
Loratadine 10mg .....	30	90
Losartan 25mg .....	30	90
Losartan 50mg .....	30	90
Losartan 100mg .....	30	90
Losartan 50-12.5mg .....	30	90
Losartan 100-25mg .....	30	90
Lovastatin 10mg .....	30	90
Lovastatin 20mg .....	30	90
Lovastatin 40mg .....	30	90

## — M —

	<u>30-day</u>	<u>90-day</u>
Mag 64 64mg .....	60	180
Magnesium Oxide 400mg .....	30	90
Medroxyprogesterone Acetate 2.5mg .....	30	90
Medroxyprogesterone Acetate 5mg .....	30	90
Medroxyprogesterone Acetate 10mg .....	10	30
Megestrol 20mg .....	30	90
Meloxicam 7.5mg .....	30	90
Meloxicam 15mg .....	30	90
Metformin 500mg .....	60	180
Metformin 850mg .....	60	180
Metformin 1000mg .....	60	180
Metformin ER 500mg .....	60	180
Methyl dopa 250mg .....	60	180
Metoclopramide 5mg .....	60	180
Metoclopramide 10mg .....	60	180
Metoclopramide syrup .....	60ml	180ml
Metoprolol Tartrate 25mg .....	60	180
Metoprolol Tartrate 50mg .....	60	180
Metoprolol Tartrate 100mg .....	60	180
Montelukast 4mg chewable .....	30	90
Montelukast 5mg chewable .....	30	90
Montelukast Sodium 10mg .....	30	90

## — N —

	<u>30-day</u>	<u>90-day</u>
Naproxen 250mg .....	60	180

Naproxen 375mg .....	60	180
Naproxen 500mg .....	60	180
Neomycin/Polymyxin/Dexamethasone 0.1% ophthalmic ointment .....	3.5gm	10.5gm
0.1% ophthalmic suspension .....	5ml	15ml
Nortriptyline 10mg .....	30	90
Nortriptyline 25mg .....	30	90
Nystatin cream .....	15gm	45gm
Nystatin cream .....	30gm	90gm

## — O —

	<u>30-day</u>	<u>90-day</u>
Omeprazole 20mg cap .....	30	90

## — P —

	<u>30-day</u>	<u>90-day</u>
Paroxetine 10mg .....	30	90
Paroxetine 20mg .....	30	90
Penicillin VK 125mg/5ml .....	100ml	300ml
Penicillin VK 125mg/5ml .....	200ml	600ml
Penicillin VK 250mg/5ml .....	100ml	300ml
Penicillin VK 250mg .....	28	84
Phenazopyridine 100mg .....	6	18
Polymyxin Sulfate/TMP ophthalmic solution .....	10ml	30ml
Pramipexole 0.25mg tablet .....	30	90
Pramipexole 1mg tablet .....	30	90
Pramipexole 2.5mg tablet .....	30	90
Prednisone 2.5mg tablet .....	30	90
Prednisone 5mg tablet .....	30	90
Prednisone 20mg tablet .....	30	90
Prochlorperazine 5mg .....	30	90
Prochlorperazine 10mg .....	30	90
Promethazine 25mg tabs .....	12	36
Promethazine DM Syrup .....	120ml	360ml
Propranolol 10mg .....	60	180
Propranolol 20mg .....	60	180
Propranolol 40mg .....	60	180

## — R —

	<u>30-day</u>	<u>90-day</u>
Ramipril 2.5mg cap .....	30	90
Ramipril 5mg cap .....	30	90
Ramipril 10mg cap .....	30	90

# Prescription Medications Alphabetical Listing

Effective June 23, 2017

Ranitidine 150mg .....	60	180
Ranitidine 300mg .....	30	90
Ranitidine 15mg/ml .....	120	360
Risperidone 0.25mg tab .....	30	90
Risperidone 0.5mg tab .....	30	90
Risperidone 1mg tab .....	30	90
Risperidone 2mg tab .....	30	90
Risperidone 3mg tab .....	30	90

## — S —

	<u>30-day</u>	<u>90-day</u>
Sertraline 25mg tab .....	30	90
Sertraline 50mg tab .....	30	90
Sertraline 100mg tab .....	30	90
Silver Sulfadiazine 1% cream .....	50gm	150gm
Simvastatin 5mg .....	30	90
Simvastatin 10mg... .....	30	90
Simvastatin 20mg... .....	30	90
Simvastatin 40mg... .....	30	90
Simvastatin 80mg .. .....	30	90
SMZ-TMP 400mg-80mg .....	28	84
SMZ-TMP DS 800mg-160mg .....	20	60
Sotalol HCL 80mg .....	30	90
Spironolactone 25mg .....	30	90

## — T —

	<u>30-day</u>	<u>90-day</u>
Terazosin 1mg .....	30	90
Terazosin 2mg .....	30	90
Terazosin 5mg .....	30	90
Terazosin 10mg .....	30	90
Terbinafine 250mg .....	30	90
Timolol Maleate 0.25% ophthalmic solution .....	5ml	15ml
Timolol Maleate 0.5% ophthalmic solution .....	5ml	15ml
Tobramycin 0.3% ophthalmic solution .....	5ml	15ml
Topiramate 25mg tab .....	60	180
Topiramate 50mg tab .....	60	180
Torsemide 10mg tab .....	30	90
Trazodone 50mg .....	30	90
Trazodone 100mg .....	30	90
Trazodone 150mg .....	30	90
Triamcinolone 0.025% cream .....	15gm	45gm
Triamcinolone 0.1% cream .....	15gm	45gm
Triamcinolone 0.1% cream .....	80gm	240gm
Triamcinolone 0.1% ointment .....	15gm	45gm
Triamcinolone 0.1% ointment .....	80gm	240gm

Triamcinolone 0.5% cream .....	15gm	45gm
Triamterene-HCTZ 37.5mg-25mg (tablets).....	30	90
Triamterene-HCTZ 75mg-50mg .....	30	90
Trihexyphenidyl 2mg .....	60	180

## — V —

	<u>30-day</u>	<u>90-day</u>
Verapamil 80mg .....	30	90
Verapamil 120mg .....	30	90
Vol-Plus (prenatal) .....	30	90

## — W —

	<u>30-day</u>	<u>90-day</u>
Warfarin 1mg .....	30	90
Warfarin 2mg .....	30	90
Warfarin 2.5mg .....	30	90
Warfarin 3mg .....	30	90
Warfarin 4mg .....	30	90
Warfarin 5mg .....	30	90
Warfarin 6mg .....	30	90
Warfarin 7.5mg .....	30	90
Warfarin 10mg .....	30	90

## — Women’s Health Available for \$9 — 90 Day for \$27

	<u>30-day</u>	<u>90-day</u>
Alendronate SOD 5mg .....	30	90
Alendronate SOD 35mg .....	4	12
Alendronate SOD 70mg .....	4	12
Clomiphene 50mg.....	5	15
Mononessa 28-Day.....	28	84
Trinessa 28-Day.....	28	84
Tamoxifen 10mg .....	60	180
Tamoxifen 20mg .....	30	90

## —Men’s Health Now Available for \$9 — 90 Day for \$27

	<u>30-day</u>	<u>90-day</u>
Finasteride 5mg .....	30	90

# Prescription Medications by Medical Condition

Effective June 23, 2017

## — INTRODUCTION —

The Prescription Savings Club provides its members with significant savings on prescription medications.

The medications listed are available in metric quantities of commonly prescribed doses in up to 30-day and 90-day supplies.

**30-day supply of one medication: \$4.00**  
**90-day supply of one medication: \$10.00**

It is recommended that you share this list of medications with your physician. Specifically, ask your physician if a generic alternative is available and clinically appropriate for you. This list is subject to change.

## — Allergies, Cold & Flu —

	<u>30-day</u>	<u>90-day</u>
Benzonatate 100mg	14	42
Diphenhydramine 25mg cap	60	180
Diphenhydramine 50mg cap	30	90
Loratadine 10mg	30	90
Promethazine DM Syrup	120ml	360ml

## — Antibiotics —

	<u>30-day</u>	<u>90-day</u>
Amoxicillin 125mg/5ml	80ml	240ml
Amoxicillin 125mg/5ml	100ml	300ml
Amoxicillin 125mg/5ml	150ml	450ml
Amoxicillin 200mg/5ml	50ml	150ml
Amoxicillin 200mg/5ml	75ml	225ml
Amoxicillin 200mg/5ml	100ml	300ml
Amoxicillin 250mg/5ml	80ml	240ml
Amoxicillin 250mg/5ml	100ml	300ml
Amoxicillin 250mg/5ml	150ml	450ml
Amoxicillin 400mg/5ml	50ml	150ml
Amoxicillin 400mg/5ml	75ml	225ml
Amoxicillin 400mg/5ml	100ml	300ml
Amoxicillin 250mg	30	90
Amoxicillin 500mg	30	90
Ampicillin 500mg	60	120
Cephalexin 250mg	28	84
Cephalexin 500mg	30	90
Ciprofloxacin 250mg	14	42
Ciprofloxacin 500mg	20	60
Penicillin VK 125mg/5ml	100ml	300ml
Penicillin VK 125mg/5ml	200ml	600ml
Penicillin VK 250mg/5ml	100ml	300ml

Penicillin VK 250mg	28	84
SMZ-TMP 400mg-80mg	28	84
SMZ-TMP DS 800mg-160mg	20	60

## — Arthritis & Pain —

	<u>30-day</u>	<u>90-day</u>
Allopurinol 100mg	30	90
Allopurinol 300mg	30	90
Baclofen 10mg	30	90
Cyclobenzaprine 5mg	30	90
Cyclobenzaprine 10mg	30	90
Dexamethasone 0.5mg	30	90
Dexamethasone 0.75mg	12	36
Dexamethasone 4mg	6	18
Diclofenac DR 75mg	60	180
Gabapentin 100mg cap	60	180
Ibuprofen 100mg/5ml suspension	120ml	360ml
Ibuprofen 400mg	90	270
Ibuprofen 600mg	60	180
Ibuprofen 800mg	60	90
Indomethacin 25mg	60	180
Meloxicam 7.5mg	30	90
Meloxicam 15mg	30	90
Naproxen 250mg	60	180
Naproxen 375mg	60	180
Naproxen 500mg	60	180

## — Asthma —

	<u>30-day</u>	<u>90-day</u>
Albuterol 2mg/5ml syrup	120ml	360ml
Albuterol 0.083% nebulizer Solution	75ml	225ml
Albuterol 0.083% nebulizer solution	90ml	270ml
Ipratropium 0.02% nebulizer solution	75ml	225ml
Montelukast 4mg chewable	30	90
Montelukast 5mg chewable	30	90
Montelukast Sodium 10mg	30	90

Albuterol 0.5% nebulizer solution	20ml	60ml
-----------------------------------	------	------

## — Cholesterol —

	<u>30-day</u>	<u>90-day</u>
Atorvastatin 10mg	30	90
Atorvastatin 20mg	30	90
Atorvastatin 40mg	30	90
Atorvastatin 80mg	30	90
Lovastatin 10mg	30	90
Lovastatin 20mg	30	90

Lovastatin 40mg	30	90
Simvastatin 5mg	30	90
Simvastatin 10mg	30	90
Simvastatin 20mg	30	90
Simvastatin 40mg	30	90
Simvastatin 80mg	30	90

## — Diabetes —

	<u>30-day</u>	<u>90-day</u>
Glimepiride 1mg	30	90
Glimepiride 2mg	30	90
Glimepiride 4mg	30	90
Glipizide 5mg	30	90
Glipizide 10mg	60	180
Glyburide 2.5mg	30	90
Glyburide 5mg	30	90
Glyburide, micronized 3mg	30	90
Glyburide, micronized 6mg	30	90
Metformin 500mg	60	180
Metformin 850mg	60	180
Metformin 1000mg	60	180
Metformin ER 500mg	60	180

## — Fungal Infections —

	<u>30-day</u>	<u>90-day</u>
Fluconazole 150mg	1	3
Nystatin cream	15gm	45gm
Nystatin cream	30gm	90gm
Terbinafine 250mg	30	90

## — Gastrointestinal Health —

	<u>30-day</u>	<u>90-day</u>
Dicyclomine 10mg	90	270
Dicyclomine 20mg	60	180
Famotidine 20mg	60	180
Famotidine 40mg	30	90
Lactulose syrup	240ml	720ml
Metoclopramide 5mg	60	180
Metoclopramide 10mg	60	180
Metoclopramide syrup	60ml	180ml
Omeprazole 20mg cap	30	90
Promethazine 25mg tabs	12	36
Ranitidine 150mg	60	180
Ranitidine 300mg	30	90
Ranitidine 15mg/ml	120	360

## — Glaucoma & Eye Care —

	<u>30-day</u>	<u>90-day</u>
Erythromycin op. ointment	3.5gm	10.5gm
Gentamicin 0.3% ophthalmic solution	5ml	15ml

# Prescription Medications by Medical Condition

Effective June 23, 2017

Levobunolol 0.5% ophthalmic solution	5ml	15ml
Neomycin/Polymyxin/Dexamethasone 0.1% op. ointment	3.5gm	10.5gm
0.1% op. suspension	5ml	15ml
Polymyxin Sulfate/TMP ophthalmic solution	10ml	30ml
Timolol Maleate 0.25% ophthalmic solution	5ml	15ml
Timolol Maleate 0.5% ophthalmic solution	5ml	15ml
Tobramycin 0.3% ophthalmic solution	5ml	15ml

## — Heart & Blood Pressure —      30-day    90-day

Amlodipine 2.5mg	30	90
Amlodipine 5mg	30	90
Amlodipine 10mg	30	90
Atenolol 25mg	30	90
Atenolol 50mg	30	90
Atenolol 100mg	30	90
Atenolol-Chlorthalidone 100mg-25mg	30	90
Benazepril 5mg	30	90
Benazepril 10mg	30	90
Benazepril 20mg	30	90
Benazepril 40mg	30	90
Bisoprolol-HCTZ 2.5mg-6.25mg	30	90
Bisoprolol-HCTZ 5mg-6.25mg	30	90
Bisoprolol-HCTZ 10mg-6.25mg	30	90
Bumetanide 0.5mg	30	90
Bumetanide 1mg	30	90
Carvedilol 3.125mg	60	180
Carvedilol 6.25mg	60	180
Carvedilol 12.5mg	60	180
Carvedilol 25mg	60	180
Clonidine 0.1mg	30	90
Clonidine 0.2mg	30	90
Clonidine 0.3 mg	30	90
Clopidogrel 75mg	30	90
Enalapril 2.5mg	30	90
Enalapril 5mg	30	90
Enalapril 10mg	30	90
Enalapril 20mg	30	90
Enalapril-HCTZ 5mg-12.5mg	30	90
Furosemide 20mg	30	90
Furosemide 40mg	30	90
Furosemide 80mg	30	90
Guanfacine 1mg	30	90
Hydralazine 10mg	30	90
Hydralazine 25mg	30	90
Hydrochlorothiazide (HCTZ) 12.5mg	30	90
Hydrochlorothiazide (HCTZ) 25mg	30	90
Hydrochlorothiazide (HCTZ) 50mg	30	90
Indapamide 1.25mg	30	90
Indapamide 2.5mg	30	90

Isosorbide Mononitrate ER 30mg	30	90
Isosorbide Mononitrate ER 60mg	30	90
Lisinopril 2.5mg	30	90
Lisinopril 5mg	30	90
Lisinopril 10mg	30	90
Lisinopril 20mg	30	90
Lisinopril 40mg	30	90
Lisinopril-HCTZ 10mg-12.5mg	30	90
Lisinopril-HCTZ 20mg-12.5mg	30	90
Lisinopril-HCTZ 20mg-25mg	30	90
Losartan 25mg	30	90
Losartan 50mg	30	90
Losartan 100mg	30	90
Losartan 50-12.5mg	30	90
Losartan 100-25mg	30	90
Methyldopa 250mg	60	180
Metoprolol Tartrate 25mg	60	180
Metoprolol Tartrate 50mg	60	180
Metoprolol Tartrate 100mg	60	180
Propranolol 10mg	60	180
Propranolol 20mg	60	180
Propranolol 40mg	60	180
Ramipril 2.5mg cap	30	90
Ramipril 5mg cap	30	90
Ramipril 10mg cap	30	90
Sotalol HCL 80mg	30	90
Spironolactone 25mg	30	90
Terazosin 1mg	30	90
Terazosin 2mg	30	90
Terazosin 5mg	30	90
Terazosin 10mg	30	90
Torsemide 10mg tab	30	90
Triamterene-HCTZ 37.5mg-25mg (tablets)	30	90
Triamterene-HCTZ 75mg-50mg	30	90
Verapamil 80mg	30	90
Verapamil 120mg	30	90
Warfarin 1mg	30	90
Warfarin 2mg	30	90
Warfarin 2.5mg	30	90
Warfarin 3mg	30	90
Warfarin 4mg	30	90
Warfarin 5mg	30	90
Warfarin 6mg	30	90
Warfarin 7.5mg	30	90
Warfarin 10mg	30	90

## — Mental Health —      30-day    90-day

Benzotropine 2mg	30	90
Bupirone 5mg	60	180
Bupirone 10mg	60	180

Citalopram 10mg	30	90
Citalopram 20mg	30	90
Citalopram 40mg	30	90
Donepezil 5mg tab	30	90
Donepezil 10mg tab	30	90
Fluoxetine 10mg	30	90
Fluoxetine 20mg	30	90
Fluoxetine 40mg	30	90
Haloperidol 0.5mg	30	90
Haloperidol 1mg	30	90
Haloperidol 2mg	30	90
Imipramine 10mg	30	90
Lithium Carbonate 150mg cap	30	90
Lithium Carbonate 300mg cap	90	270
Lamotrigine 25mg	30	90
Lamotrigine 100mg	30	90
Lamotrigine 150mg	30	90
Lamotrigine 200mg	30	90
Nortriptyline 10mg	30	90
Nortriptyline 25mg	30	90
Paroxetine 10mg	30	90
Paroxetine 20mg	30	90
Pramipexole 0.25mg tablet	30	90
Pramipexole 1mg tablet	30	90
Pramipexole 2.5mg tablet	30	90
Prochlorperazine 5mg	30	90
Prochlorperazine 10mg	30	90
Risperidone 0.25mg tab	30	90
Risperidone 0.5mg tab	30	90
Risperidone 1mg tab	30	90
Risperidone 2mg tab	30	90
Risperidone 3mg tab	30	90
Sertraline 25mg tab	30	90
Sertraline 50mg tab	30	90
Sertraline 100mg tab	30	90
Topiramate 25mg tab	60	180
Topiramate 50mg tab	60	180
Trazodone 50mg	30	90
Trazodone 100mg	30	90
Trazodone 150mg	30	90
Trihexyphenidyl 2mg	60	180

## — Skin Conditions —      30-day    90-day

Gentamicin 0.1% cream	15gm	45gm
Gentamicin 0.1% ointment	15gm	45gm
Hydrocortisone 1% cream	30gm	90gm
Hydrocortisone 2.5% cream	30gm	90gm
Silver Sulfadiazine 1% cream	50gm	150gm

# Prescription Medications by Medical Condition

Effective June 23, 2017

Triamcinolone 0.025% cream .....	15gm	45gm	Alendronate SOD 70mg.....	4	12
Triamcinolone 0.1% cream .....	15gm	45gm	Clomiphene 50mg.....	5	15
Triamcinolone 0.1% cream .....	80gm	240gm	Mononessa 28-Day.....	28	84
Triamcinolone 0.1% ointment .....	15gm	45gm	Trinessa 28-Day .....	28	84
Triamcinolone 0.1% ointment .....	80gm	240gm	Tamoxifen 10mg.....	60	180
Triamcinolone 0.5% cream .....	15gm	45gm	Tamoxifen 20mg .....	30	90

## — Viruses —

	<u>30-day</u>	<u>90-day</u>
Acyclovir 200mg .....	30	90

## — Vitamins & Nutrition —

	<u>30-day</u>	<u>90-day</u>
Ethedent 0.25mg chewable .....	120	360
Folic Acid 1mg .....	30	90
Mag 64 64mg .....	60	180
Magnesium Oxide 400mg .....	30	90
Vol-Plus (prenatal) .....	30	90

## — Women's Health —

	<u>30-day</u>	<u>90-day</u>
Estradiol 0.5mg .....	30	90
Estradiol 1mg .....	30	90
Estradiol 2mg .....	30	90
Medroxyprogesterone Acetate 2.5mg .....	30	90
Medroxyprogesterone Acetate 5mg .....	30	90
Medroxyprogesterone Acetate 10mg .....	10	30

## — Other Medical Conditions — 30-day 90-day

Chlorhexidine Gluconate 0.12% solution .....	480ml	1440ml
Isoniazid 300mg .....	30	90
Lidocaine 2% viscous solution .....	100ml	300ml
Megestrol 20mg .....	30	90
Phenazopyridine 100mg .....	6	18
Prednisone 2.5mg tablet .....	30	90
Prednisone 5mg tablet .....	30	90
Prednisone 20mg tablet .....	30	90

## — Women's Health Available for \$9

### — 90 Day for \$27

	<u>30-day</u>	<u>90-day</u>
Alendronate SOD 5mg .....	30	90
Alendronate SOD 35mg.....	4	12

## Men's Health Now Available for \$9 — 90 Day for \$27

	<u>30-day</u>	<u>90-day</u>
Finasteride 5mg.....	30	90